ary Product
ITEM#| Current Description Per number
Tool
Pump Assembly 4771
1 |TOP BEARING 1 7250
2 |U-SEAL 1 7324
3 |LINK 1 7334
4  |1/4-20%2 HH SCREW 2 7363
5 |1/4-20 Locknut 2 7364
6 |5/16 LOCKWASHER 2 7342
7 |5/16-18X7/8 HH SCREW 2 7341
8 |FOOT BRACKET 1 7751
9 |PUMP HANDLE ASSEMBLY 1 7738
10 |PISTONROD 1 7321
11 |QUICK RELEASE PIN 1 7622
12 |1/4-20X1/2 SCREW 1 7325
13 |PUMP HEAD 1 7635
14 |5/16-24X1 7/16 Stud 2 7352
15 |5/16-24 HH Nut 2 7326
16 |Gasket, retainer 1 7633
17 |Pump Tube retainer 1 7641
18 |Gasket, fill tube 1 7362
19 |SPECIAL NUT 2 7353
20 |8-32X3/8 BH SCREW 2 7626
21 |8-32X3/16 BH SCREW 4 7625
22 |DRAW LATCH ASSEMBLY 2 7623
23 |VALVE DISC 2 7329
24 |RETAINER 2 7359
25 |PISTON CUP 1 7328
26 |RETAINER, LARGE 1 7327
27 |LOCK CLIP 1 7360
28 |3/8-16 THIN Lock Nut 1 7343
29 |PUMP TUBE 1 7624
30 |10-24X7/8 RH SCREW 1 7370
31 |10-32X3/8' BOLT 3 7336
32 |WASHER SPECIAL 1 7331
33 | VALVE Frame 1 7330
34 |10-24 HEX NUT 1 7371
35 |SCREEN COURSE MESH 1 7349
35 |SCREEN FINE MESH 1 7348
36 [|10-24 WING NUT 1 7231
ﬁ Easy Fill Pump
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